SPORTON LAB.

FCC RF Test Report Report No. : FG051501B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM
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pectrum um
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.7687 MHz 16.10 dam ML £24.6069 MHz 17.06 dBm
TL 1 824.13337 MHz 8.70 dBm Oce Bw 2.721278721 MHz T1 L 824.12737 MHz 9.39 dBm Oce Bw 2.739260739 MHz
T2 1 92695465 MHz 9.83 dam T2 1 826.86663 MHz 10.54 dam
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Date: 5AUG.2020 20:18:14

DCate: 5 AUG.2020 201824

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM
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Spectrum pectrum
Ref Level 24.60 Gbm  Offset +.60 b @ RBW 100 kHz RefLevel 24.60 cbm  OFfset +.60 0B @ RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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. IS 836.80570 MHz B - 0 Mz
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CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.8057 MHz 16.35 dBm ML 837.045E MHz 16.42 dBm
TL 1 835.14535 MHz 9.09 dém Occ Bw 2.709250709 MHz T1 L 835.13936 MHz 9.07 dBm Occ Bw 2.7152B4715 MHz
T2 1 937.85465 MHz 9.97 dom T2 1 837.85468 MHz 9.90 dém
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Date: 5 AUG 2020 20.27.15 Date: 5.AUG.2020 202725
pectrum o pectrum o
Ref Level 24.60 Gbm  Offset +.60 b @ RBW 100 kHz RefLevel 24.60 cbm  OFfset +.60 0B @ RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20d 16.92 dBm 204d M mil1] 15.66 dBm|
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-40 dBm -40 dem
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60 d -60 di
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CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.0275 MHz 16.92 dBm ML 547 6658 MHz 15.66 dBm
T1 1 846.13337 MHz 10.95 dBm Occ 8w 2.721278721 MHz T1 L 846.13936 MHz 9.83 dam Occ 8w 2.709290709 MHz
T2 1 948.95465 MHz 10.85 dBm T2 1 846.84665 MHz 8.64 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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pectrum um o
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob = RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 ML 15.13 dBm)| 204 13.41 dBm)
; X 827.50900 MHz 624.90200 MHZ,
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827,589 MHz 15.13 dam ML 24,982 MHz 13.41 dam
T1 1 824.24226 MHz 9.40 dBm Oce Bw 4,495504496 MHz T1 L 82425225 MHz 8.56 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 9.97 dom T2 1 828.73776 MHz 8.49 dam
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Date: 5 AUG 2020 20:58.08 Date: 5AUG.2020 20.58 18
Spectrum &3 pectrum &3
Ref Level 24.60 cbm  Offsat 460 db = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,60 ob = RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.819 MHz 14.18 dam ML 36,66 MHz 14.53 dam
T1 1 834.25225 MHz 10.04 dBm Oce Bw 4,495504496 MHz T1 L 834.24226 MHz 9.37 dBm Oce Bw 4,505494505 MHz
T2 1 838.74775 MHz 9.97 dam T2 1 838.74775 MHz 8.5 dam
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Date: 5 AUG.2020 21:07.08

Cate: 5 AUG.2020 21.07.19

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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pectrum pectrum o
Ref Level 24.60 dém  Offset 460 db & RBW 100 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.501 MHz 15.41 dBm ML B46.76 MHz 14.17 dBm
T1 1 844.25225 MHz 10.49 dBm oce Bw 4.495504496 MHz T1 1 B44.26224 MHz 9.09 dBm oce Bw 4. 485514486 MHZ
T2 1 848.74775 MHz 9.60 dbm T2 1 846.74775 MHz 10.30 dBm
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saronas. FCC RF Test Report

Report No. : FG051501B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Spectrum o Spectrum
Ref Level 24.60 dBm  Offset +.60 ob = RBW 300 knz Ref Lavel 24.60 dBm  Offset 4.60 dB @ RBW 300 kHZ
o Att 30dE SWT 16.9ps @ YBW 1MHz Mode auto FFT o Att a0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 829.2 MRz 15.77 dem ML 524,784 MRz 15.12 dBm
TL 1 824.4845 Mz 10.98 dem Oce Bw 9.030965031 MHz TL L £24,4845 MHz 9.59 dam Oce Bw 9.030969031 MHz
T2 1 833.5155 MHz 10.87 dém T2 1 833.5155 MHz 9.19 dam
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Date: 5 AUG.2020 17:50:28
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Cate: 5 AUG.2020 175039

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Spectrum o Spectrum
Ref Level 24.60 cbm  Offset 460 b = RBW 300 khz Reflavel 24.60 dim  Offset 4.0 ob w RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.399 MHz 17.26 dam ML 32,803 MHz 16.69 dam
T 1 832.0045 MHz 10.93 dBm Oce Bw 9.030965031 MHz TL L 5319845 MHz 9.00 dBm Oce Bw 9.010969011 MHz
T2 1 84103585 MHz 12.06 dam T2 1 840.9955 MHz 10.75 dam
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Date: 5AUG.2020 17:58:30
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum o Spectrum o
Ref Level 24.60 dém  Offset 460 db & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.087 MHz 17.39 dBm ML 547,956 MHz 16.67 dém
TL 1 839.4645 MHz 11.63 dém Oce Bw 8.991008991 MHz TL 1 839.5045 MHz 9.67 dém Oce Bw 9.030969031 MHZ
T2 1 848.4555 MHz 10.95 dBm T2 1 B45.5355 MHz 10.62 dBm
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saronas. FCC RF Test Report

Report No. : FG051501B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Date: 24 AUG.2020 19:26:14

Spectrum &3 pectrum &3
Ref Level 25.20 cbm  Offset G20 0B = RBW 30 khz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,493 MHz 15.47 dam ML 26.405 MHz 16.92 dam
T 1 824.15734 MHz 9.34 dBm Oce Bw 1.093706294 MHz TL L 824.12737 MHz 9.75 dBm Oce Bw 2.745254745 MHz
T2 1 825.25105 MHz 7.06 dam T2 1 826.87263 MHz 11.25 dam
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Date: 24 AUG 2020 19:36:30

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM
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Date: 24 AUG.2020 18:31:38

Spectrum - pectrum -
Ref Level 25.20 dbm  Offset &20 0b @ RBW 30 khz ReflLevel 25.20 bm  Offset 5.20 OB & RBW 100 iz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.1028 MHz 14.87 dam ML B35.487 MHZ 16.18 dam
T 1 835.95175 MHz 5.23 dm Oce Bw 1.088111688 MHz TL L 835.13337 MHz 9.38 dam Oce Bw 2.739260739 MHz
T2 1 837.03986 MHz 8.64 dam T2 1 837.87263 MHz 10.41 dam
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Date: 24 AUG 2020 19.41:56

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM
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Date: 24.AUG.2020 19.3158

Spectrum pectrum
Ref Level 26.20 Gbm  Offset 6,20 b @ RBW 30 khz RefLevel 26,20 bm  OFfset .20 0B @ RBW 100 khz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
, ™Il 15.52 dBm| En ™Il
20 x 848.11260 MHz @ By . .
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.1126 MHz 15.52 dBm ML B45.3132 MHz 17.83 dém
TL 1 847.75734 MHz 9.04 dBm Occ 8w 1.090909091 MHz TL L 846.13936 MHz 10.28 dBm Occ 8w 2.7152B4715 MHZ
T2 1 848.94825 MHz 8.24 dBm T2 1 846.85465 MHz 10.66 dBm
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Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number 1 A165 of A230
Report Issued Date : Sep. 08, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Date: 24 AUG.2020 19.46.45

pectrum &3 um &3
Ref Level 25.20 cbm  Offset G20 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 300 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att a0dE SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.43 dBm)| ™11 15.62 dBm
20 824.60200 MHz @ T 15 i i 827.5410 MHz
4 Aol At Ao [, o8 A 4.475524476 MHz 04 e e B 2 050949051 MHz
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40 di -40 di
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-60 -60
70 d 70 d
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.502 MHz 14,43 dam ML B27.541 MHz 15.62 dam
T 1 824.26224 MHz 9.50 dBm Oce Bw 4,475524476 MHz TL L £24,5045 MHz 11.36 dBm Oce Bw 9.050949051 MHz
T2 1 828.73776 MHz 9.87 dam T2 1 833.5554 MHz 9.32 dom
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Date: 24 AUG 2020 19.57:02

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Date: 24.AUG 2020 185211

Spectrum &3 pectrum &3
Ref Level 25.20 cbm  Offset G20 b = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 300 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.16 dBm) N 92 dBm
20 3463200 MHZ 20 1= ik
w0 T W - o A 4.475524476 MHz] wd T AN AT 0.010989011 MHz
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od 7 | 0 T
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50 df -50 di
-60 -60
70 d 70 d
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,632 MHz 15.16 dam ML L B35.161 MHz 15.92 dam
T 1 834.26224 MHz 9.28 dBm Oce Bw 4,475524476 MHz TL L 5319845 MHz 9.29 dBm Oce Bw 9.010969011 MHz
T2 1 838.73776 MHz 10.63 dam T2 1 840.9955 MHz 10.36 dam
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Date: 24 AUG 2020 20:02:27

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM
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Date: 24.AUG.2020 19:52.31

pectrum o pectrum o
Ref Level 25.20 dém  Offset 520 db & RBW 100 kHz Ref Level 2520 dém Offset 5.20 dé & RBW 300 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.06 dBm| 0 mili] 17.08 dBm|
20 845.63100 MHz 20 B - _ 842.4220 MHz
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v T =oAL, Ry ——
a0 df -40 di
50 d -50 di
600 -60
Fod 70 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.631 MHz 16.08 dBm ML 542,422 MHz 17.03 dém
T1 1 844.26224 MHz 9.75 dBm oce Bw 4. 475524476 MHz T1 1 8304845 MHz 11.45 dBm oce Bw 8.991008991 MHZ
T2 1 848.73776 MHz 9.44 dBm T2 1 B45.4755 MHz 10.11 dBm
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Cate: 24, AUG 2020 20.02.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date
Report Version

A166 of A230
Sep. 08, 2020
Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep
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20 dBimai-Ghesk L ’I- | SPURIAHECHBERABS . .
Line _SPURIOUS_|INE_ABS PABS / \ Line -m‘M‘ JUS_LINE_ABS PABS
10 dem 10 dBm Ty
[ ] |
od 0 dBm }‘
-10 dem k -10 dBm
| SPURIOUS_LINE_ABS_ k\ J
20 dem lb.L 20 dém J
-0 dem J 1\ [’\\ 30 \:Iq/r.r\‘ f \.\
40 dom \ 40 d rrli -
-50 dem - l\v
17 = [N
-60 dBm — — -60 dBm —
I D e —]
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
515.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mz ~51.76 dBm -38.76 0B 847.000 MHZ 540,000 MHz 100.000 kHz 548.74525 MHz 2148 dbrm ~5.62 db
893.000 MHz | 674.000 Mhz 20.000 kHz 823,59850 MHz -24.70 dém -11.70 d& 545.000 MHz | 850.000 MHz 20.000 kHz 549,00150 MHz -23.06 dBm -10.06 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.23477 MHz 21.23 dBm -8.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -52.54 dbm -39.54 dB

]’r 1

Date: 5 AUG 2020 17:19:06

i (|

Date: 5 AUG 2020 17:3352

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.AUG.2020 17:22.24

[_] o m
Spectrum u%;‘ Spectrum 7
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dBimitdhaek T | SPURIMECHBEKABS_ m
Line _3PURIOUS_| INE_ABS PASS 1 INE_ABS, PASS
10 dBm [f““f"""" . 10 daf—Ere,
\ J |
od { ‘\ 0de :
|
-10 dBm I -10 dBm
| SPURIOUS_LINE ABS_ \
-20 dBm J \“ -20 gem
-30 dam dem
L )
-40 dBm — JL)"'MM 40 dBm ]
-50 dem __,J ““/ -50 dBm
e
60 dBm — = -60 dBm
______ I IR S, o S—
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -38.26 dém -25.26 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁg MAz 12.11 dBm -mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.77 dém -15.77.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -29.61 dBm -16.61 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,92408 MHz 13.03 dBm -16.97 dB B50.000 MHz 560000 Mz 100000 kHz 55001495 Mis ~34 .50 chm 3160 B
Y
I J1 "

Date: 5.AUG.2020 17:30:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number 1 A167 of A230
Report Issued Date : Sep. 08, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

Date: 5.AUG.2020 17.24.03

@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIAHECHBEKABS . e
Line _§PURIOUS_| INE_ABS PASS {/‘\ Line :}um INE_ABS PASS
10 dBm Wl 10 dBm [
od { ! 0 dBm l
-10 dem -10 dBm
SRURIGUE.LINE AR5 \ Il
-20 dém \“ -20 dem i
-30 dem [A -30 dgim—
K /N
-40 dBm \ -40 dbm \
-50 dem Sdem
A1~ e N
-60 dBm ——— — -60 dBm e
IR B R
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,38801 MHz ~52.39 dém 3939 d& 47,000 MAZ | 845.000 MAZ 100,000 Kiz 48 73327 Wz 2032 dBm 065 0B
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -24.66 dBm -11.66 dB 549,000 MHz 850,000 MHz 20.000 kHz 243 00050 MHe 2356 dBm 1066 db
£24.000 MHz 526000 MHz 100.000 kHz 824.26274 MHz 19.57 dBm -10.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.00 dbm -40.00 db
S
Y
I ¢ L . | ] 1 o
Dater 5.AUG 2020 17:2045 Date: 5 AUG 2020 17:35:31
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBimitdhaek T | SPURIRMACHUEKABS_ m
Line _$PURIOUS_} INE_ABS PABS L irlP..— SPURIDUS _LINE_ABS. PASES
10 dem e ,\ 10 danf \
od ,’ 0 de T
[ | |
10 dem -10 dpm :
| SPURIOUS_LINE ABS_ | \ !
-20 dem J t 20 dem J
-30 dBm LN Bm
f,.f )
40 dem V -40 dBm \T‘*
-50 dBm — -50 dBm =
— 'M"/m ]
-60 dam = -60 dBm
e = —
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,98801 MHz -40,45 dém -27.45 0B 547,000 Mz | 849,000 Mz 100,000 Kiz 348 00400 Mz 04 B TR
823.000 MHz 824,000 MHz 20000 kHz 823,99750 MHz -30.04 dBm -17.04 dB 549,000 MHz 850,000 MHz 20.000 kHz 249 00050 MHe 3009 dBm 1709 db
824.000 MHz £26.000 MHz 100.000 kHz 824.72827 MHz 12.55 dém -17.35 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.09 dBm -24.09 dB
Y
I [ 1 ] ( i

Date: 5.AUG.2020 17:32:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number 1 A168 of A230
Report Issued Date : Sep. 08, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 AUG 2020 19:29:41

Date: 24 AUG 2020 19:35:26

Spectrum =] sp n 7
Ref Level 23.20 dbm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.20 dem  Offset 5.20 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbialfheck z | SPURIGINECHBEKABS AT
Line _§PURIOUS_| INE_ABS PABS f\ Line YUS_|LINE_ABS PABS
10 dem [’ 0 cem———
| |
0 dém - 0 deém j
-10 dBm l -10 dBm
| SPURIOUS_LINE ABS_ \ }4
-20 dem Y\ 20 dBm p
-30 dem ; 30 dBm 1 \\
40 dBm 'l 40 debrd
{‘ | d 3
-50 dem 4 - L
/A‘L/ N rv—-—\
P |
-60 dem — 60 dBm AN o
el ISR E— ]
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.51648 MHz -52.31 dém -39.31 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a:?ﬂg MAz 20.59 dBm —-SWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -26.09 dém -13.09 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.50 dBm -11.50 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.24575 MHz 20.33 dBm -9.67 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -53.22 dBm -40.22 dB
S
I ) ¢ L | 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG.2020 19:28.02

Date: 24 AUG.2020 19:33.47

Spectrum = Spe n v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.20 dém  Offset 5.20 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek : | SPURIRHECHBEKABS VT
Line _$PURIOUS_) INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
10 dem lorminrtyng 10 dBnt "‘"‘"\‘
0 dBm / \ i UEJ '
[ 1] |
-10 dam -10 dpm
| SPURIOUS_LINE_ABS_ ‘ l |
-20 dom ‘ l 20 gem \
-30 dem: j M - Bm: .\“
-40 dBm 40 dBm T
T ™
-50 dem — -50 dem
e \
-60 dem p— =1 -60 dBm
M S S ety o — |
70 derm 70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -40.89 dém -27.89 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ; MAz 12.52 dbm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,599850 MHz -30.70 dém -17.70 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -30.49 dBm -17.49 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,37463 MHz 12.53 dBm -17.47 d8 B50.000 MHz 560000 Mz 100000 kHz 55000500 M ~37.56 cbm 3496 b
Y
I J1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date
Report Version

: A169 of A230
: Sep. 08, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [mv:]

Ref Level 22.60 deém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 avgPwr
20 deimei-Gheek . I | SPURIAHIECHBIEKABS _, .
Line _$PURIOUS_| INE_ABS PABS |f\ Line -pummm( NE_ABS, PABS
10 dem “ 10 dBm -
od i ] 0dBm } l
-10 dém \ -10 dBm
Er T | ]
-20 dem -20 dem J
AL, Al
-40 dBm 1 Iz’"'\ 4q cerm— {
L/ WY / | J W \ f
-50 dom Iy —Eu\‘.ﬁ g s

Date: 5 AUG 2020 20:20:22

-0 dem — e -50 dBm P
NN Em— e S
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -29,33 dém -16.33 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,78571 MHz 20.58 dBm -9.42 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -22.80 dBm -9.80 d& 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -21.00 dBm -8.00 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.24126 MHz 20.58 dBm -9.32 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -30.00 dBm -17.00 db

e ——
il ] [| [ | I 1 i

Date: 5 AUG 2020 20:51:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.AUG.2020 20:23:39

Spectrum = Spe n v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBm
od i
-10 d8m - -
| SPURIOUS_LINE ABS_ | L
-20 dBm l -20 dem J
-30 dBm =30 dBm
/—"FL.,\—-"’J \. .
-40 dBm — -40 dBm o \\
-50 dem -50 dBm
R
] \ -
-60 dBm=—— -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~32.14 dém -18.14 d& 546,000 Mz | 849,000 Mz 100,000 Kiz 4563350 Tz T IETTE
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -29.38 dém -16.35 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -29.63 dBm -16.63 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.76873 MHz £.77 deém -21.23 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.29 dBm -23.29 db
Y
I 1 1 i

Date: 5.AUG.2020 20:54:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

: A170 of A230
: Sep. 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dEmRH—Ghesk . I | SPURIAHIECHBIEKABS _, -
Line _3PURIOUS_| INE_ABS PAES |m Line 'ulml[]\l.\i{’ NE_ABS PABS
10 dém f ] 10dBm -
od ’ 0 dem } |
-10 dem \ -10 dem
SRURIOUS_ TN ABS_ l‘ j
20 dem ‘ -20 dem ,f
-30 dem /1 / WL“ ‘I’\.\ 3b dem J/ \ ;\
<40 dem { A Wm [ - s "
-50 dem \v/ |1A j I \ [ —
//\_ » I AV N
60 derm -50 dBm
B N ]
0 dBm 70 dBm
Start 815.0 MHZ 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequenc: | __Powerabs | ALimit
§15.000 Mrz | 823.000 MHz 100,000 knz 522,97203 Mz ~30.61 dbm -17.6108 846.000 MHz | 845,000 MFZ 100 000 2 R TTE R ETRERETT YT
822.000 Mz | 524.000 Mz 30.000 kiz £23,99650 Mz ~22.75 dom -9.75 d& 849.000 MHz  850.000 MHz 30,000 kHz 849,00250 MHz -21.66 dBm -9.86 d8
e oM COfANNREL 25 100.000 khz o4 235es Mz 19.76 dm -10.24 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -31.19 dBm -18.19 dB
Y
) i )

Date: 5 AUG 2020 20:22:01

Date: 5 AUG 2020 2005253

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.AUG.2020 20:25.18

Date: 5.AUG.2020 20:56:11

S um o
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . I | SPURIGHECHBIEKABS . T
Line _$PURIOUS_) INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dem 10dBm
r P, e !
od /‘ ) dem I
-10 dBm 10 dem -
| SPURIOUS_LINE ABS_ [ ¥
-20 d8m l -20 dem ‘
-30 dam =30 dBm
D 1Ll
-40 dBm -— -40 dBm -
|t T
-50 dem -50 dBm
e N
e L‘-“’-..
— L
-60 dBm—— -50 dBm
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,30010 MHz ~32.86 dém -10.66 d& 646,000 MAZ | 845.000 MAZ 100,000 Kiz 54517455 Tz 521 cB IR ITT
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -30.13 dém -17.19.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -30.79 dBm -17.79 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.53197 MHz 7.82 dem -22.12 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.76 dBm -23.76 db
Y
) i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

: A171 of A230
: Sep. 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2320 dém Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

®1 AvgPwr (@1 fvgrwr

20 dbiiLdheck B Y | SPURIRBCHNEKARS_ T
Line _$PURIOUS_} INE_ABS PABS | ‘J \ Line _$PURIOUS| NE_ABS PABS

10 dem - I 10 dBm !

0 dem | | 0 dem 1 !

10 dam ' -10 dBm

| SPURIOUS_LINE_ABS_ h I

-20 dBm ﬂ -20 dBm y (

-30 dBm '\ T |q" T \ -30 dem E + \ I‘

<o AN, /

W

-50 dBm

-5

ALY

Date: 24 AUG 2020 19:39:57

Date: 24 AUG 2020 19:45:42

\ A (Wmen?
~ //\\- !
-60 dam —1 e = -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -29.07 dém -16.07 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74975 MHz 21.13 dim -8.87 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -24.08 dBm -11.08 dB 543,000 MHz 850.000 MHz 30,000 kHz 849,00150 MHz -22.29 dBm -9.20 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 20.51 dBm -9.49 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -30.95 dBm -17.55 db

e ——
il ) [ | 1 il (] ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG.2020 19:38:18

Date: 24 AUG.2020 19:44.03

Spectrum = Spe n v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.20 dém  Offset 5.20 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek o T PHECHBERABS_ BAES
Line _$PURIOUS_} INE_ABS PABS | SPURIOUS. NE_ABS. PASES
10 dem L ;
i
0 dBm [J I
-10 dam -10 dem |
| SPURIOUS_LINE_ABS_ / |
-20 dem | 20 dBm J
-30 dem _J -30 dBm ,\
40 dBm [t -40 dBm M
ey
SR [,
-50 d8m 5 -50 dBm e —
/'"—"_"—/ S,
e -
-60 dBm—i 50 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||[Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,37203 MHz ~34.25 dém -21.08 & 46000 MiE | B45 o0 Wiz 100,000 Kiz ey 35 cB -ZUWI
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -30.28 dém -17.28 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.94 dBm -16.94 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.32218 MHz 8.56 dBm -21.44 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -36.98 dBm -23.98 dB
Y
I 1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date
Report Version

: A172 of A230
: Sep. 08, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

Date: 5.AUG.2020 21.03:33

@1 AvgPwr (@1 avgPwr
20 dBmG ook ; | SPURIAHIE CHYEKABS o
Line _§PURIOUS_| INE_ABS PASS If \ Line _ PURIOUS_LINE_ABS PABS
10 dBm ‘ 10 dBm !
od IJ 0 dBm f’ \
-10 dem / l -10 dBm T
| SPURIOUS_LINE_ABS_ ‘\ J !
-20 dem f 20 dBm / i
-30 dem - {A (B\:IBW 7
o ) A [ AN
~40 dém \ T - 7 40| dem \ :
' ‘ e TN\
50 dom \\n A } \ M .
g T < e o T 3
FAA N N p. . I \
— -60 dBm e
T T
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522, 10680 MAz -28.60 dem -16.60 06 844.000 MHZ 840,000 M2 100 000 kHz 848 67782 MHZ 20.27 dbm .79 08
823.000 MHz 824,000 MHz 50.000 kHz 823,99451 MHz -23.68 dBm -10.63 dB 549,000 MHz 850,000 MHz 50.000 kHz 243 00150 MHe ~25.50 dbm .50 db
£24.000 MHz 529000 MHz 100.000 kHz 824.30710 MHz 20.16 dBm -0.84 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85087413 MHz -30.54 dBm -17.54 dB
S
i ) [ (] i 1 7
Dater 5.AUG. 2020 21:00:16 Date: 5 AUG 2020 21:11:44
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
/_,,MW««-WWM,W*M_W\ WWUWW
od dem
10 dem ! \ 10 dBm
| SPURIOUS_LINE ABS_ J l h
-20 dem f 20 dem
-30 dem s -30 dBm \
-40 dBm — 40 dBm
[ " T
50 Q= -50 dBm
o~
-60 dam -60 dBm
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,08002 MRz -33,70 dem -20.70 06 44000 WIS | 849 P00 WiEE 100 000 kHz e e v 571 dbm -zawl
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,59750 MHz -29.13 dém -16.19 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00150 MHz -30.58 dBm -17.58 dB
£24.000 MHz 529.000 MHz 100.000 kHz 524.61688 MHz 5.95 dBm -23.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -38.26 dBm -25.26 dB
Y
I 1 (| i

Date: 5.AUG.2020 21:15.01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

1 A173 of A230
: Sep. 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

; (%]

Date: 5 AUG 2020 21:01:55

Spectrum ﬂg}' Sp
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
20 :cg e L | SPURIAHIECHBIEKABS _. .
Line _§PURIOUS_| INE_ABS PAES [‘\ Line _§PURIOUS_LINE .mé'\] PABS
10 dBm ]| 10 dBm i
od ) | 0 dBm H \
-10 dem ,} ‘I -10 dBm -
| SPURIOUS_LINE_ABS_ r '\I r \I
20 dém ! 20 dem
f ) || s H I(
-30 dam ral / 30 dBm i /'\
‘ [ \
AN CWANFYE DA
50 dem /\ 7 L W PPN )ﬂM—L so [P e \'{“/ \ )
—
50 da- —— — 60 dBm =4
B I —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz |||['start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,16484 Mz -30.09 dBm -17.09 d& 844.000 MHz 849,000 MHz 100.000 kHz 548,65285 MHz 19.67 dBm -10.13 d&
822.000 Mz | 524.000 Miz £0.000 kiz £23,95850 Mz ~23.76 dom -10.76 dB 849.000 MHz  850.000 MHz 50,000 kHz 849,00450 Mz ~23.67 dBm -10.67 de
D24.000 Mz 529,000 MHz 100,000 kHz 22434715 MHz 20.08 dBm -9.92 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,80420 MHz -31.51 dBm -18.91 dB
S
i ) 1 (] i 1 o

Date: 5 AUG 2020 21:1322

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

; (%]

Date: 5.AUG.2020 21:05.12

Spectrum = Spe
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk L | SPURIGHECHBIEKABS . T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
(vw- M‘“MNVMMM\ ;M«!'_ et )
od dBm
10 dem J \ 10 dBm
| SPURIOUS_LINE ABS_ } \ ‘
-20 dBm 7 20 dem ‘\‘
-30 dem !! -30 dBm }
-40 dBm -40 dBm k
/ —-
HMM./ H
-50 dem S 50 dBm
Iy
-60 dem -60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,02408 MRz -34.01 dem -21.01 d& 844.000 MHZ 840,000 M2 100 000 kHz 845 38611 MHZ 575 dbm 2457 0B
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,99750 MHz -30.68 dém -17.68 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -32.14 dBm -19.14 dB
£24.000 MHz 529000 MHz 100.000 kHz 825.33117 MHz 5.79 dBm -24.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -38.65 dBm -25.65 dB
Y
I 1 1 i

Date: 5.AUG.2020 21:16:40

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

1 Al74 of A230
: Sep. 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 24 AUG 2020 19:50:13

] [ o
Spectrum =] sp n 7
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep Ref Level 2320 dém Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abHifheck o Y | SPURIRIE CHBEKADS . AT
Line _$PURIOUS_| INE_ABS PABS ‘* \ Line _$PURIOUS_|INE_ABd PABS
10 dBm 10 dBm {‘
0 dBém ) \l 0 dem J \
-10 dBm } -10 dBm \
| SPURIOUS_LINE_ABS_ 1‘ J [
20 derm f - (\ 20 dem 1 }
i I i
-30 deém f.‘ } i \ 30 dBm | n‘ J \ f\
-40 dm \\ / \JL / \\ J{ | r dem fl 1 MI‘/I'I \ . \
-50 dBm A 7 - - b k 5 \ /
Y e A i
A b1 U A
:59.35-;\ _ -60 dBém =
" S B -
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi"TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,19680 MHz -28.84 dBm -15.84 dB 844.000 MHz ﬁ‘gﬁﬁmz 100.000 kAHz E‘Té‘ﬁg MHz 20,31 dBm _QWI
£23.000 MHz 824,000 MHz 50.000 kHz 823,99351 MHz -24.15 dém -11.15 dB 340,000 MH= 850,000 MHz 50.000 kHz 349 00450 MHZ 2271 dBm o071 ds
D24.000 Mz 529000 MHz 100,000 kHz 22491718 MHz 20.56 dBm -9.34 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,78421 MHz -31.12 dBm -18.12 dB
e ——
T
] [ ] i 7 Y

Date: 24 AUG 2020 19:55:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG.2020 19:.48:34

Spectrum = Spe n v
Ref Level 23.20 dBm  Offset 5.20 dB Mode Auto Sweep RefLevel 23.20 dém  Offset 5.20 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abiidhack o IAECHYEKABS_ BAES
Line _$PURIOUS_} INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dem:
] ST Y NSRS NPT P
0 dem ’
-10 dem
| SPURIOUS_LINE_ABS_ { l
-20 dem r{ H
-30 dem \
40 dBm ——" -40 dBm
q____,,_.«-—’" i N
50 dam— -50 dBm
i -
-0 dem 50 dBm
—
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,38801 MHz ~35.29 dém 22.29 d& 4000 MiE | B45 o0 Wiz 100,000 Kiz e T =77 B -zaﬁl
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,99650 MHz -30.59 dém -17.59 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -31.39 dBm -13.39 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.42507 MHz £.74 dém -23.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008452 MHz -35.80 dBm -26.80 db
Y
I 1 1 i

Date: 24.AUG.2020 19:54.19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

: A175 of A230
: Sep. 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 22.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Ref Level 22,60 dém  Offset 4.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr

20 dBimai-Ghesk L | SPURIAHECHBEKABS_. nAsE—

Line _§PURIOUS_| INE_ABS PASS \ Line _§PURIOUS_|LINE_ABS PASS H
10 dBm 10 dBm { \
od l 0 dém r ‘
-10 dém I L 10 dBm L
SPURIOUS_LINE_ABS_ )J \‘ { L
20 dem f 20 dem
i :
-30 dem 4

-40 dBm:

| [ ]
1” | [

Date: 5.AUG.2020 17.55:54

Date: 5.AUG.2020 18:07.22

|
[ J | [ \ /| / /|
N"-\v | | f, lso b A / v L |
/ _” (e S P YL P By Y | A B ik J |
\
-50 dBm -
0 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 82017483 Mz -29.81 dBm -16.81 d& '839.000 MHZ 840000 MHz 100 000 kHz 848 41558 MHZ 5154 dBm .76 08
523.000 MHz | B94.000 MHz 160.000 khz £23,53550 MHz -34.14 dém -21.14.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01548 MHz -32.35 dm -19.35 dB
£24.000 MHz 534,000 MHz 100.000 kHz 52461439 MHz 20.81 dBm -9.19 d 850.000 MHz 860.000 MHz 100.000 kHz 85282218 MHz -34.42 dBm -21.42 dB
i ) [ (] i 1 7
Dater 5.AUG 2020 175237 Date: 5 AUG 2020 18:0405
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[_] o m
Spectrum = Spectrum v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dBimitdhaek : | SPURIRWECHYEKABS m
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dem
o L R PO, e e sttt i e it e
-10 dBm \ -40 dem \
SPURIOUS_LINE ABS_ I \ ‘
-20 dBm f‘ — |l -20 dem T
\
-30 dem Iﬂ b 30 dBm y
-40 dBm: — 40 dBm
S
[ ~
~n]
-50 dem -50 dBm .\\
-60 dBm -50 dBm
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz |||l Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 822.86014 Mz -36.84 dBm -23.84 d& '839.000 MHZ 840000 MHz 100 000 kHz 840.32368 MHZ 442 obm ~2% .56 0B
923.000 Mrz | 824,000 Mz 100.000 kiiz £23.99650 MHz -31.36 dam -18.36 d8 540.000 MHz | 8E0.000 Mz 100.000 kHz £49,00150 Mz -32.39 dBm -19.39 de
£24.000 MHz 534,000 MHz 100.000 kHz B24.75425 Mz 3.90 dBm -26.10 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -39.71 dBm -26.71 dB
|
I 1 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date
Report Version

1 A176 of A230
: Sep. 08, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 5.AUG.2020 17.57.33

[ ] o
Spectrum x| spectrum 7
Ref Level 22.60 dbm  Offset 4.60 dB Mode Auto Sweep RefLevel 22,60 d2m  Offset 4.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBmG ook ; | SPURIRIECHEEKABS v o
Line _§PURIOUS_| INE_ABS PAES q Line _§PURIOUS_LINE_ABS PAES ”
10 dBm \ 10 dBm { \
od 0 dBm } !
-10 dem ‘ \‘ -10 dem '
— . Jr’ [
SPURIOUS_LINE_ABS_ ﬂl J &
-20 dem )' ; -20 dBm
‘| 7
-30 dBm = j '\M [‘. [n. -30dem {
| ! L\
40 dbm [ 1 T | S\ \ ‘j” e )
1. AN e /|
[y R NEL SV B R N T PTG e o R Y Ty i \
jlﬁﬂﬁd‘mﬁ: -60 dBm P’ —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 520, 10880 MRz -31.51 dem -16.51 06 '839.000 MHZ 840,000 M2 100 000 kHz 848 41558 MHZ 50,62 < .56 0B
923.000 Mrz | 824,000 Mz 160.000 khz £23,58851 MHz -32.61 dém -19.61.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00050 MHz -30.60 dBm -17.60 dB
£24.000 MHz 534,000 MHz 100.000 kHz 52461439 MHz 19.97 dBm -10.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 85281219 MHz -35.51 dBm -22.51 dB
i ) [ (] i 1 7
Date: 5.AUG 2020 175416 Date: 5 AUG 2020 18:0544
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[_] . o
Spectrum = Spectrum v
Ref Level 22.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 22,60 dém  Offset 4.60 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBimitdhaek T | SPURIRWECHYEKABS m
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od Vi e e e P o] 0 fE R i K e T LU
| |
10 dem E _1o dem
SPURIOUS_LINE ABS_ \ \
20 dem 7 L‘ -0 dBm T
|
30 dem /‘ i /—%0 dem 1
-40 dBm -40 dBm ——
i -50 dBm
-60 dam -60 dBm
\-_
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||[I'Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,08002 MRz -37.00 dem -24.00 d& '839.000 MHZ 840,000 M2 100 000 kHz 842 60140 MHZ 355 dbm ~26.65 0B
923.000 Mrz | 824,000 Mz 160.000 khz £23,59850 MHz -32.75 dém -19.75 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01648 MHz -33.01 dBm -20.91 dB
£24.000 MHz 534,000 MHz 100.000 kHz 825.12388 MHz 3.17 dBm -26.83 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05435 MHz -39.78 dBm -26.78 dB
Y
I 1 1 i

Date: 5.AUG.2020 18:09.01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date

Report Version : Rev. 0

1 A177 of A230
. Sep. 08, 2020

1



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.20 dBm  Offset 5.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2320 deém Offset 5.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr

20 abiildheck 3 | SPURIME CHYEKABS DaFS
Line _$PURIOUS INE_ABS PABS \ Line _$PURIOUS_LINE_ABS, PASS h

10 dem l 10 dém ( \

0 dém ! ! 0 dem J ‘

-10 dBm J 1 10 dem |

SPURIOUS_LINE_ABS_ ) \
-20 dBm

-30 dBm

=20 dem '\

-40 dBm:

ﬁ 39 dBm |
! | i -
«’{ L el Ir "'ﬁ'““'l-w NM! \']UJI o ,«\J‘.‘*‘”’AM J'H A 1

A
[ S| i
-50 dém ; k..\“ -
I L il ST
&4 dip /e 60 de WA
" R m
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 820,20679 MHz -30.58 dém -17.58 d& 839.000 MHz 849.000 MHz 100.000 kHz 848,40558 MHz 20.47 dBm -9.53 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,99850 MHz -34.49 dBm -21.45 dB 540,000 MHz 850.000 MHz 100.000 kHz 849,00150 MHz -32.34 dBm -19.34 dB
824.000 MHz 834,000 MHz 100.000 kHz 82458442 MHz 21.04 dBm -8.96 d8 850.000 MHz 860.000 MHz 100.000 kHz 852,84216 MHz -36.45 dBm -23.45 db
i ] L il ]

Date: 24 AUG 2020 20:00-28

Date: 24 AUG 2020 20.06:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG 2020 19:58:51

] um c%:
Ref Level 23.20 dBm  Offset 5.20 db Mode Auto Sweep RefLevel 23.20 d&m  Offset 5.20 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m PHECHBEKABS_ VT
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dém
od T s Sy | VUV EENEIWRIF W PIRPPPERY o f;‘éurlrw s LA L Ers [PV NIRRT RIS PP
dBm ) ) \
|
-10 dBm | -10 dem
SPURIOUS_LINE_ABS_ ) \ l
-20 dem ‘ \ 30 dBm \‘\
-30 dem A o [[[*=0 cem L\
40 dBm — -40 dBm
— E_“"—v-
A4 ’M g
" -50 dém
-60 dem 60 dém
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 82288412 MHz -39.07 dém 6.07 d8 539.000 MHz §49.000 MHz 100.000 kHz 842.31169 MHz .00 dBm -25.91 d&
523,000 MHz £24.000 MHz 100,000 kHz 82398751 MHz -32.62 dm -19.62 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01648 MHz -33.94 dBm -20.94 dB
£24.000 MHz 534,000 MHz 100.000 kHz 827.46154 MHz 3.79 ddm -26.21 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -42.12 dBrm -29.12 dB
Y
i it "

Date: 24.AUG 2020 20.04:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number
Report Issued Date
Report Version

: A178 of A230
: Sep. 08, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051501B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 5 AUG 2020 17:24:57

Date: 5 AUG.2020 17:25:50

Spectrum ué' Spectrum ué:
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck PAES
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
‘ ] 50 dBm ] = ‘
I e 1, Y ) | I e o A
-60 dBm
o
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -63.01 dBm -50.01 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -63.89 dBém -50.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 936.43357 MHz -63.67 dBm -50.67 dB 860,000 MHz 1,000 GHz 100.000 kHz 958.67133 MHz -63.63 dBm -50,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.37 dBm -29.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.82 dBm -29.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.12161 GHz -44,73 dBm -31.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.29721 GHz -47,16 dBm -34,16 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88178 GHz -52.86 dBm -39.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00677 GHz -52.85 dBm -39.85 dB&
{ ) J v { )t J [ wa

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 5.AUG 2020 17.27.23

Date: 5.AUG.2020 17.28:17

Spectrum ([ spectrum -
Ref Level 0.00 dBm Offset 4.60 dg Mode Auto Sweep Ref Level 0,00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit k
: INE_ABS PABS 10 dpe JRIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
] ! I :
| E 1
L r Yy S0 dem: | — -
-60 dBm
a5 -
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -64.35 dBm -51.35 dB 30.000 MHz 815.000 MHz 100.000 kHz 673.96677 MHz -64.65 dBém -51.65 dB
860,000 MHz 1.000 GHz 100.000 kHz 941.18881 MHz -63.41 dBm -50.41 dB 860,000 MHz 1,000 GHz 100.000 kHz 949 58042 MHz -63.42 dBm -50,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -41.92 dBm -28.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42.42 dBm -29.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.34471 GHz -44,45 dBm -31.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.34421 GHz -46.75 dBm -33.75 dB
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—_—
( I J ] ( )| ) ]

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

2AVD3V350U

Page Number 1 A179 of A230

Report Issued Date : Sep. 08, 2020

Report Version : Rev. 01



SPORTON LAB.
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LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 5 AUG 2020 17:36:25

Date: 5 AUG.2020 17:37:18

Spectrum u%;" Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 781.85032 MHz -64.51 dBm -51.51 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -64.41 dBm -51.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 954.61538 MHz -63.48 dBm -50,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 899.93007 MHz -63.57 dBm -50,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -40.04 dBm -27.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -41.64 dBm -28.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.39170 GHz -40.43 dBm -27.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.39170 GHz -43,12 dBm -30.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -52.98 dBm -39.98 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02077 GHz -52,92 dBm -39.92 de&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -63.61 dBm -50.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.79 dBm -50.79 dB
860,000 MHz 1.000 GHz 100.000 kHz 990.00000 MHz -63.41 dBm -50.41 dB 860,000 MHz 1,000 GHz 100.000 kHz 903.98601 MHz -63.80 dBm -50,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.59 dBm -28.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.60 dBm -30.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.12161 GHz -45.96 dBm -32,96 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.12161 GHz -46.,80 dBm -33.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89976 GHz -52.94 dBm -39.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90177 GHz -52.81 dBm -39.61 dB
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LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 5 AUG 2020 20:30:53

Date: 5 AUG.2020 20:48:57

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 622.96727 MHz -64.51 dBm -51.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 6E81.42054 MHz -64.61 dBém -51.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 931.95804 MHz -63.19 dBm -50,19 dB 860,000 MHz 1,000 GHz 100.000 kHz 958.95105 MHz -63.39 dBm -50,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -42.37 dBm -29.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -42.99 dBm -29.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.34121 GHz -43.54 dBm -30.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.34121 GHz -46.00 dBm -33.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -52.96 dBm -39.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.84229 GHz -53.00 dBm -40.00 dg
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 602.17516 MHz -64.56 dBm -51.56 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -62.91 dém -49,91 dB
860,000 MHz 1.000 GHz 100.000 kHz 922.44755 MHz -63.11 dBm -50,11 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B7.06294 MHz -63.59 dBm -50,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -41.29 dBm -28.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -42.66 dBm -29.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.38520 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.38520 GHz -42,66 dBm -29.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87378 GHz -52.90 dBm -39.90 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -53.13 dBm -40.13 dB
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SPORTON LAB.
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Report No. : FG051501B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 5 AUG 2020 21:06:06

Date: 5 AUG.2020 21:06:59

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -63.94 dBm -50.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -63.62 dém -50.62 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B82.86713 MHz -63.62 dBm -50.62 dB 860,000 MHz 1,000 GHz 100.000 kHz 932.09790 MHz -63.41 dBm -50.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -41.77 dBm -28.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.69 dBm -29.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.12211 GHz -45.79 dBm -32.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.29771 GHz -46.65 dBm -33.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -52.85 dBm -39.85 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88028 GHz -53.02 dBm -40.02 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 628.06722 MHz -64.53 dBm -51.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -64.46 dBm -51.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 964.68531 MHz -63.69 dBm -50.69 dB 860,000 MHz 1,000 GHz 100.000 kHz 952.51748 MHz -63.56 dBm -50,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -41.82 dBm -28.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.20 dBm -29.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.33771 GHz -45.62 dBm -32.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.33771 GHz -46.44 dBm -33.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80028 GHz -52.98 dBm -39.98 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91027 GHz -52.99 dBm -39.99 d&
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SPORTON LAB.
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Report No. : FG051501B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 5 AUG 2020 21:17:34

Date: 5 AUG.2020 21:26:13

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 784.98876 MHz -64.60 dBm -51.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 200.45602 MHz -64.54 dBm -51.54 dB
860,000 MHz 1.000 GHz 100.000 kHz 881.32867 MHz -63.73 dBm -50,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 917.27273 MHz -63.42 dBm -50,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.46 dBm -29.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.00 dBm -29.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.37770 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.37770 GHz -42,11 dBm -29.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -52.94 dBm -39.94 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -53.11 dBm -40.11 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -62.23 dBm -49.23 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -62.80 dBém -49,80 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.36364 MHz -63,50 dBm -50,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 994 05594 MHz -63.58 dBm -50,58 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.40 dBm -28.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.24 dBm -28.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29871 GHz -45,37 dBm -32,37 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.12311 GHz -45,73 dBm -32,73 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90927 GHz -53.06 dBm -40.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -52.67 dBm -39.67 dB
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SPORTON LAB.
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Report No. : FG051501B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 5 AUG 2020 18:00:54

Date: 5 AUG.2020 18:01:47

Spectrum ué' Spectrum ué:
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.20 dBm -45.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.72 dBm -45.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 978.39161 MHz -63.24 dBm -50,24 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B5.24476 MHz -63.63 dBm -50,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -41.72 dBm -28.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.19 dBm -29,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.32871 GHz -43.57 dBm -30.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.16060 GHz -44,51 dBm -31,51 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -52.84 dBm -39.84 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -52,92 dBm -39.92 de&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 799.89630 MHz -64.51 dBm -51.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 602.17516 MHz -64.41 dBm -51.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 944.82517 MHz -63.55 dBm -50,55 dB 860,000 MHz 1,000 GHz 100.000 kHz 993.91608 MHz -63.54 dBm -50,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -40.49 dBm -27.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -41.98 dBm -28.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.35871 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.35871 GHz -43,92 dBm -30.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80728 GHz -53.08 dBm -40.08 db 7.000 GHz 9,000 GHz 1.000 MHz 8.84679 GHz -52,97 dBm -30.97 d&
( I J ] ( )| ) ]

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AVD3V350U

Page Number 1 A184 of A230
Report Issued Date : Sep. 08, 2020
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG051501B

LT

E Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -62.97 dBm -49.97 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -63.85 dBém -50.85 dB
860,000 MHz 1.000 GHz 100.000 kHz 995.17483 MHz -62,75 dBm -49,75 dB 860,000 MHz 1,000 GHz 100.000 kHz 905.80420 MHz -62.79 dBm -49,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.93 dBm -28.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42,35 dBm -29.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.12161 GHz -44,59 dBm -31.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.34421 GHz -45.46 dBm -32.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80428 GHz -52.22 dBm -39.22 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91427 GHz -52.27 deém -30.27 d&
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 641.40555 MHz -63.96 dBm -50.96 dB
860,000 MHz 1.000 GHz 100.000 kHz 971.95804 MHz -62.94 dBm -49,094 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -40.77 dBm -27.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.39170 GHz -39.81 dBm -26.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -52.20 dBm -39.20 dB
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LTE Band 5/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Ref Level 0.00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 5.20 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -63.01 dBm -50.01 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -63.89 dBém -50.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 963.42657 MHz -62.91 dBm -49,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.81818 MHz -62.86 dBm -49,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.58 dBm -28.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -42.68 dBm -29.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29721 GHz -45.63 dBm -32.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.34121 GHz -44,34 dBm -31.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80928 GHz -52.30 dBm -39.32 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -52.19 dBm -39.19 d&
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 736.34308 MHz -64.01 dBm -51.01 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.34965 MHz -63.07 dBm -50,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -41.96 dBm -28.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.38520 GHz -40.78 dBm -27.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90527 GHz -52,42 dBm -39.42 db
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -62.69 dBm -49.69 dB 30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MHz -63.90 dém -50,90 d&
860,000 MHz 1.000 GHz 100.000 kHz 951.53846 MHz -62.91 dBm -49,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 996.29371 MHz -62.88 dBm -49,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -41.38 dBm -28.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.26 dBm -29.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.12211 GHz -44.62 dBm -31.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.33771 GHz -44,29 dBm -31.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20277 GHz -52.34 dBm -39.34 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -52.27 deém -30.27 d&
_— _—
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 604.52899 MHz -63.76 dBm -50.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 923.00699 MHz -62,99 dBm -49,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.13 dBm -29.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.37770 GHz -40.93 dBm -27.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88978 GHz -52.35 dBm -39.35 dB
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